Bay Area Compliance W Lab Corp CNAS L2408

TEST REPORT

REPORT No.: R§Z1206123828E Date: June 28, 2012 Page 1 of 10

Report on the submitted samples said to be:

Sample name 10" Cozy Plush Elephant
Style fitem No. © LN9218

Test Age Request : All ages

Tested Age Grading : All ages

Country Of Origin : China

Country of Destination : UK

Sample Receiving Date : June 14, 2012

Testing Period - From June 14, 2012 to June 28, 2012
Resuls . Please refer to next page(s).

Signed for and on behalf of

BACL
E C ! ‘ - F ~ “ !
Checked by: Approved by:
Evan Huang Christy Wang William Wei
Technical Supervisor  Laboratory Vice Manager Laboratory Manager

This Test Report is issued by the Company subject to 25 Conditions of Issuance of Test Report peinted overleal or attached. The resulls
shawn In this Test Repont refer only 10 the samplo(s) tesied uniees otherwise stated and such sample(s) are retained for 30cays only.
This Test Report shall not be reproducad expected in full, without written approval of the Company.

Bav Area Compliansg Laboratories Corp. (Shenzhen)
6/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zona Shenzhen, Guangdong, China

Tel; +86-755-33320018  Fax: +86-755-33320008
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REPORT No.: RSZ1206123828E Date: June 28, 2012 Page 2 of 10
Summary of Test Resulis:
TEST REQUEST CONCLUSION
:A.... E;_l_.r;paan sﬁn&n& o Sty of Tays
1.EN 71-1:2011 - Mechanical and Physical Propertes Pass
2.EN T1-2:2011 - Flammability Pass
J.EN T1-3:1884 +A1:2000+AC:2002 - Migration of Certain Elements Pass
Eniry 43 of Regulation (EC) No 55272009 amending Annex XVl of Reach regulation (EC) -
B Mo 189072008 on AZO colorants content{formerly known as 2002/81/EC) (Test as the =

requirement of Client)

R R R " " (3]

This Test Report s maued by the Company subjes! to Hs Cenditions of lssuance of Teal Repon prinled overdaal of aleched. The resulls
shown in this Test Report rafar only to the sampleds) iested uniess otharwisa stated and such sample(s) are retemed for 30deys only.

This Tes! Report shall not be reproduced expecied o full, withgul written appraval of the Company.
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Bav Area Complianes Leborieries Corp, {Shenshen)
&/F. the 3rd Phase of WanlLl Indusirial Bulding, Shidua Road, FuTian Free Trade Zone Shenzhen, Guangdang, China

Tel: +85-T55-33320018  Fax +B6-T55-32320008
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By Area Compliance W Lab Corp, it CNAS L2408
TEST REPORT

REPORT No.: RSZ1206123828BE Date: June 28, 2042 Page 3of 10

Results:

T ) ) i

{1y Grey printed white fabric{s=wn label)
(2} Greybluehwhite fabric{sawn labal)
(3) Grey plush{body)

4} Blackiwhite thread(eyes)

{5) Beige soft fabric{teeth)

(&) Beige felijfeet)

(71 Flesh short plush{earfeet)

(8) Grey soft fabricinose)

Thig Test Repan i issuad by Ihe Campany subject to its Conditions of Issuanos of Tesl Repart printed overasl or atlached. The results
shawn in ihis Test Repari refer only to ihe samplefs) tested unless olherwise Satad and such sampkals) are rataned for J0days only.
This Test Report shall nat be reproduced expacted in full, withoul writlen appeoval of he Company.

v o i , ories Corp.
B/F_ the 3rd Phase of WanLi indusirial Buiding, ShiHua Raad, FuT:an Free Trade Zona Shenzhen, Guangdong, China

Tel +86-755-333200M8  Fax: +08-T55-33330008
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Bay Area Compliance W Lab Corp, ""'"" CHNAS L2408
TEST REPORT
REPORT No.: RSZ1206123828E Date: June 28, 2012 Page 4 of 10
Results:
£.1, EN71-1-Safety aspects related to Mechanical and physical properties |
Section Description | Result
4 Ganeral Requirements
41 Material cleanliness Pass
4.2 Assembly MNA,
4.3 Flexiole plastic shesting MA,
4.4 Toy bags WA
4.5 Glass WA
46 Expanding materials MNA
47 Edges Pass
4.8 Points ard metallic wires Fass
48 Protruding pans WA
410 Parts moving against each other MNA
411 Mouth-actuated toys and other foys intended o be put in the mouth M
4.12 Balloons A
4.13 Cords of toy kites and othar flying toys MA
4.14 Enclosures MA
415 Toys intended fo bear the mass of a child WA
418 L-Heau'y immoklle toys T MA,
4147 Projectiles | MA
4.18 Aquatie tays and inflatable toys | MA
4.19 Percussion caps specifically designed for use in toys and toys using MA
REMCUSSION CARS
4.20 Acoustics A |
4.2 Toys containing a non-electrical heat source MA
422 Small balls MA
4.23 Magnets MA i
4.24 Yo-yo balls MA |
4.25 Toys attached to food - MA,

EAAFEEEANNME RS nEEE

This Test Repod is issued by the Company subject to i Condibiens of lssuence of Tesi Report printed overleaf or atlached, The results
shown Inthis Test Repan réfsr ondy o tha samplads) wesled unkass atherwise staled and such samplels) are retamed for Jdays anly
This Test Report shall not be rearaduced expecied in full, withaut wilan appraval of the Campany.

¥ . i i Shenzhen)
BiF, the 3rd Fhasa u!"p".l'mLﬂrdustnal Flukllng ShiHua Road, FuTian Fres Trade Zone Shenzhen, Guangdang, Chira
Tel; +85-765-33320018  Fax +B6-755-33320006
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Bay Area Complince W Lab Corp il CMNAS L2408
REPORT Mo.: RSZ1206123828BE Date: June 28, 2042 Page 5 of 10
Saection Description Rasult
& Toys interded for children under 38 months
51 General requirements Paszs
52 Soft-filled toys and soft-filled paris of a toy Pass
5.3 Plastic sheeling A
5.4 Cords, chaing and electrical cables in toys MA
5.5 Liguid-filled toys M
5.5 Speed limitation of electrically-driven ride-on foys MA,
57 Glass and porcelain MA
58 | Shape and size aof certain toys MA
5.8 Toys comprising monofilament fibres I B MA
610 Small balls MA
5.11 Flay figures MA
512 Hemispheric-shaped toys MA
513 Suction cups MA,
514 Straps intended to be warn fully or partially around the neck MA
il Packaging WA,
7 Warnings, markings and instructions for use FPass
MA = Mot Applicable
Use and abuse lesting:
Applicable section Description Test Condifion
B3 Torgue test 0.34Mm or 180°
5.4.21 Tension test  (general) 0N
8422 Tension tast  (seams and materialis) TON
4.5 Drop test 5 drops al B50mm
8.7 Impact test A mass of 1kg, 100mm
B8 Compression tast 110N

This Tast Repart i isswad by the Camgany subject 1o its Condifions of lssuance of Test Report prntad owarleal or atached. The reaults
shown in this Test Report refir anly ba the sampleds) tasted unless othenyise steled and such sempla(s) ane retained for 30days only.

This Test Repor shall nat be regrodeced expacied in full, withous witien approval of Ihe Compary.

Bav Asea Compliasnce Leboratories Corp, (Shenzhen |

&/, tha 3rd Phase of WanLi Industrial Buiding, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdang, China

Tal: +B5-755-33320018

Fax: +B5-755-33320008
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By Area Compliance W Lab Corp. ekl CNAS L2408
REPORT Mo.: RSZ1206123828E Dale: June 28, 2012 Page & of 10
A.1. ENT1-2-Flammability
Section Description |  Resuit

4 Requirements

4.1 Ganeral Pass

4.2 Toys to be worn on the head M

4.3 Toy disguise costumes and toys intended to be worn by a child in play HA

4.4 Tays intended to be entered by a child MA

4.5 Soft-filled toys Pass

MA= Mot Applicable
Mate:  In accordance with the ENT1-2, the buming rate should not be greater than 30mm per second.

il e ey L] LL] Ll

This Test Report s Bsued by the Company subject to ks Conditions of lssuance of Test Regort printed cverdeaf or attached. The resufs
shown in this Test Rapcet refer only iz the sample(s) lesied unless cihensise stated and such semple(s) anre retained far J0&ays anly.
This Tasl Repart shall pol be reproducad expecled in full, wilbout wrilten approval of the Comgarny.

HBay Area Compliance Laboratores Corp. (Shenehen)

GF, the 3rd Phase of Wanli Industrial Building, ShiHua Road, FuTran Frea Trade Zone Shanzhen, Guangdong, China
Tal: +B5-TE5-333300ME  Fax +B5-T55-33320008




Bay Area Compliance

REPORT No.: REZ21208123828E

Lab Corp.

Date: June 28 2012

A3 EN 71-3:1994+A1; 2000+AC:2002 — Migration of Certain Elements

Test method: With reference to EN 71-3:1894+ 41:2000+AC 2002, Analysis was performed by inductively coupled
fasma atomic emission spectrometer (ICP-AES)

TEST REPORT

L . @
ot ]
T T
e TESTING
il CNAS L2408
Page 7 of 10

ults

ttom it | MOL T o T | @ | & e
Soluble Lead [Ph) mgfkg 2 <2 | <2 | <2 | =2 | =2 | =2 | 90mghg
Saluble Antimany {Sh) migfkg 2 <2 | 22 | <2 | =2 | =2 | =2 60 mgikg
Soluble Arsenic (As) mglkg 2 <2 | =2 | <2 =2 <2 <2 25 mg'kg
| Soluble Barium (Ba) mgikg e =2 | =2 | <2 | <2 | <2 | =2 | 1000 mokg
Saluble Cadmiurm (Cd) makg 2 <2 =2 <2 <2 <2 <2 75 mg/kn
Soluble Chromaum (Cr) mg'ig 2 =2 <2 <2 | =2 <2 =2 60 mg/kg
Soluble Mercury (Ha) mg&g 2 <2 <2 =3 =32 <2 =2 50 mgkg
Sopduble Selenivem (Sa) mg/kg 2 <2 <2 =2 <2 =2 =2 500 mg'kg
Conclusion I ! Pass | Pass | Pass | Pass | Pass | Pass f
ltem Unit MDL = Resulty 5 Limit
Soluble Lead (Fb) mg'kg 2 <2 <2 20 mglkg
Soluble Antimony (Sb) ma'kg 2 <2 <2 B0 mgikg
Soluble Arsenic (As) | mofkg Z <2 <2 25 mgfkg
| Soluble Barium (Ba) mgikg 2 <2 <2 1000 mafkg
Soluble Cadmium (Cd) mg'kg 2 =2 1 <2 75 mgkg
Soluble Chromium (Cr) mg'kg 2 <2 =2 G0 mgkg
Soluble Mercury (Ha) ma'kg 2 <2 <2 60 mgikg
Soluble Selenium (Se) |  malkg 2 =2 <2 500 maikg
Conclusion / / Pass Pass /

Mote:
- ==Lessthan

- MDL = Method Detection Limit

- mg/kg = ppm

This Test Repart is #sued by the Campany subject to its Condilions of l3suanca of Test Report printed overleaf or aflached. The msults
shown in this Test Reped reder only ko the sampleds) tested uniess olhersise stated and such samipla(s) are ratenad for 30days anly.
This Test Reporl shal nat be reproduced expacied in full, without written approval of the Camgary.

[E] igng

B/F, the Brdd Fhasa of Wanli Indusirial Building. ShiHua Roag, FuTian Fres Trade Zone Shenzhen, Guangdeng, China
Fax; +B8-T55-33320008

Tel: +B5-TS55-33320014

jes Corp. {Shenzhen)
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TEST REPORT

REPORT Mo.: RSZ1206123828E

Date: June 28, 2012

T =
St TESTING

CHAS L2408

Page 8 of 10

(EC) No 180772006 on

Test method: 'With referance to EN 14362-2: 2003+AC:2005 | Analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

LLALL L bR L e e L Ll p b bbbt e nf bl ]

Mo. | ltam CAS No. Unit MDL [J}Fhesult&rﬂ Limit
1 :;;r:inudi|:|hen:.rl-‘xmylaminefﬁiphenyl-d-g.rla 92671 | makg 5 NLD. M. I0maikg
2 | Benzidine 92-87-5 | mg'kg 5 N.D. M.D. A0malkg
3 | 4-chlor-o-teluiding 85-68-2 | mg'kyg 5 N.D. M.D. 30mglkg
4 | 2-naphthylamine 91-58-8 | mgixg 5 M.D, .0, 30markg
g-aminoazoiciuena/d-o-tolylazo-o-toluidinal i

5 4-2mino-2' 3-dimethylazobenzene av-66-3 | mgfg ] M.D. M.O. 30mgtkg
2-amino-4-nitrotolualiS-nitro-o-toluidine 89-55-8 | mpghkg H.D. M.E. 30mgkg
prehloranilintd-chioroaniline 106-47-8 | mgikg 5 MO, MO S0mgfg
2 d-diamiroanizol’

8 4-methaxy-m-phenylenediaming 615-06-4 | mg/kg 2 N.D. ND. 30mo/g
4,4'-diaminodighenylmethaneaf 177,

g9 4 4-methylenedianiine 104-77-3 | malkg 5 M.O. MO IDmigg
3, 3-dichlorabanzidina!

10 3,3'dichlorobiphenyl-4 4-ylenediamine 91-24-1 | malkg 5 M.0. N.D 30mgikg

11 | 3. 3-dimethoxybenzidine/o-gianisiding 118-50-4 | malkg M.0O. MN.D. I0mgikg

12 | 3,3-dimathybenzicine/d 4'-bi-o-Taoluidine 118-33-T | mgikg & M.O M.O, I0magikg

This Tes! Repor & issued by the Company subjed bo ils Conditians of ssuance of Tesl Repart prnled overlea or attached. The resulls
shawn In this Tast Repert redar only 10 the semplads) tested unkess otherwise statad and such sempia(s) are relalned for 300ays only.

This Tes! Report shall nod be reproduced expected in full, withaut written approval of the Comgany

1

&F, the 3rd Phage of Wanll industrial Bullding, ShiFlua Read, FuTlan Free Trade fone Shenzhen, Guangdong, China
Tel: +86-755-33320018  Fax +B6-TH5-33320008
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Bay Area Compliince W Lab Corp. b CNAS L2408
REPORT No.: RSZ1206123828E Date: June 28, 2012 Page 8 of 10
No. | item CASNo. | Unit | MDL |— osults Limit
()] (7]
3,3 -dirnedtiyl-4 4 -diaminodipenylmathane!
13 | 4.4 -methylenedi-o-taluidine 830280 | makyg 9 N.D. N.D. 30mgikg
| 14 | p-cresidin'G-methog-m-toluidine 120-71-8 | mgikg 5 M.D. W.D. 30mglkg
4 4-methylenbis-(2-chloro-aniing)l | 0.
'S | 2’2" dichloro-4,4'methylene-dianiline 101144 | mghg | 5 | ND. | ND | 30mglkg
16 | 4 4-oxydianiling 101-80-4 | mglkg 5 M., N.D. 30mg'kg
17 | 4 4-hicdianiline 139-65-1 | mg'kg 5 M.D. N.D, 30mglkg
18 | o-toluidine/2-aminstaluens 05534 mgkg | & M.D. MO, | 30mgfkg
13 i;:i-rt‘guylenmaminm-methyI-m-phaﬂyleneul 95-80-7 | malkg 5 ND. MO, | 30mg/kg
20 | 2,4 5-trimethylaniline 137177 | mghkg | 5 ND. | NO | 30mglkg
21 | d4-aminoazobenzena® 60-09-3 | mg'ky & MO, M.O. 30mgikg
22 | p-anisidine/ Z=methoxyaniline 90-04-0 | mgikg 5 M.D. M. 30mglkg
23 | 2,4-Xylidine 85-68-1 | motkg | & N.D. MO, | 30mgikg
24 | 2,8-Xylidine B7-52-T | mofkg 5 M.D. M.D. 30mgikg
Conclusion i ! I Pass Pass
Mate:

- M.D. = Mot Defected or less than MDL

- MOL = Methed Detection Limit

- mag'kg = ppm

- * The EN 14362-2:2003 method will enable further cleavage of 4-amincazobenzene 1o
non-forbidden amines: aniline or 1,4-phenylenediamine If the test result for 4-amincazobenzene{CAS No.
60-08-3) is considered as “Not Detected”(l.e <Smgikg) since both aniling and / or 1.4-phenylenediamine is not
foundii.2 <Smgfkg) by mentioned test method, Otherwise the test method of §64LFGE BVL B 82.02.8 is
employed Lo verify the presence of 4-amincazobenzens

- EN 14362-2; 2003+AC 2005 is corresponding to § 64 LFGE LMBG BVL B 82.02-4 of the German Commodities

Ordinance
-  Photo appandix ks included.

This Test Fegart is isssed by the Campany subjest fo its Condiiens of 1ssuance of Test Repon printed ovarieaf or attached. The resulls
shown in this Test Fepart refer anly ta the samplais) tested unless efharwise stated and such sampleis) are retained for 30days ony.

This Teat Report shall not be reproduced expactad in full, witheut written approval of the Company.

iy k i b hen)
&(F, the 3rd Phase of Wanli Industial Buading, ShiHua Road, FuTian Free Trade Zone Shanzhan, Guargdang, China

Tet +B6-T55-33320018  Fas +B85-755-33320008
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Bay Area Compliance ¥ Lab Corp

7w TESTING
T CNAS L2408
TEST REPORT
REPORT No.: RSZ21206123828E Date: June 28, 2012 Page 10 of 10

Appendix

Photograph of Sample

BACL authenticate the photo on original report only

*** End of Report ***

This Test Report s issued by Ihe Company subject 1o #s Conditions of Issuance of Test Report printed overeaf or sttached. The resulls

shown in this Tes! Repor refer only 1o the sampia(s) lesled unless otherwise staled and such sample(s) are relained for 30days anly.
This Test Repori $hall not be repreduced expected in full, withoul written approval of the Compgany.

v Area O I ] enl

6/F, the Jrd Phase of Waali Industrial Bulldng, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China

Tel: +#88-755.33320018  Fax: +86-755-33320008
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Bureau Veritas Consumer Products Services UK Lid

TEST REPORT

REFORT REF: ALC P: 160103 : D414

SAMPLE Cozy Plush

DESCRIPTION: Owl - CP-OW-2
Hedgahag - CP-HED-2
Turtle - CP-TUR-
Cowr - CP-COW.3
Curly Bear - CP-BEA-4
Heige Bear - CP.BEA.S
Foux - CP-FOX-1
Giraffe - CP-GIR-I
Bunny - CP-BUN.3
Badger - CP-BAD-I

APPLICANT:

EVALUATION TO:
plant materials.

CONCLUSION:

Signature:

7

-

Amir Khalid - Hardlines Manager
AUTHORISED SIGNATORY

This document should be read In conjunclion wilh the altached
meport which has basn prepaned ir accordance with and s
subjecl o Bureau Veritas Consurrer Praducts Services UK Lid's
siandard Tarms & Conditions. Thé resulls and condiesons only
appdy 1o the sampieis ) submitied ard da fol Guaranses Tha buk
al tha b Trsm ahich i was oblared Lo be ol squed gusasly,
Tesis marked & @ ouisikde the scope of our URKAS secnedHatian,
Feaulis Marked" The measurad resu® is inside the specificalion
limil but Tafls within th labomiany's measu rement uncamnainty.
Results Marked": The maasured msull is outsde e specilicalion
limit et fadls within the |30 cealony's messuramanl uncerkainly.

SAMPLE RECEIVED: 26/06/2014
REPORT ISSUED:  I8/072014

ORDER NO = MiA

B5 8433;2004 Microwavable personal warmers, excluding requirements for

The sample complied with the above evaluation.

Page 1ol T

Bureau Werlias Consumer Products Servcas UK Lid,
31 Kingstand Grangs, ‘Wioalston, Waminglon, Cheshie WA

40w
01525 BE4360 ) bvealkes @k urgauvesitas. com
Wiab: wyww bureauverilas. coukicps

Aegistered Offica:
Bureau Veritas Consumar Products Sanices UK Lid,
Aegisiered in England & Walas: 00852435



(U nEAL ]
REPORT: ALC P 160103 : 0614 REPORT ISSuED: 18/07/2014

SUMMARY OF EXAMINATION:

INTRODUCTION:

An examination was requested to ascertain compliance with the requirements as demiled on page one of
thit repoart. The follawing clauses were considered applicable and cur findings wara as follows:

BS 8433:2004

CLAUSE  DESCRIPTION RESULT * COMMENTS
4 COMPOSITION Pass . Seenore |
5 PERFORMANCE REQUIREMENTS - © Seenote 2
5.l Microwavabilicy Pass -
52| Accessibility - General “Pass

511 Détemiin;r_'-an of pressure resistance Fass -
523 MPYY's having pervious primary covers Pass ! -
5.2..4 MPVs having impervicus primary covers Mot applicable

53.1 Determination of resistance to overheating Pass -
533 Pressure resistance ) Pass -
534 Flammabilicy Pass

6 INFORMATIVE LABELLING :

6.1 Product marking Pass -

6.2 Durability of marking Pass -

6.3 Accomparying instructions Pass -

6.4 Paciaging/labelling Pass -

® Sew Moo 1 Moces

Page 2 ol 7

Bl Vankas Corsumer Prodicts Sendces UK Lid
Tab +4a (01925 B54360 = Fax: +44 (D925 AS1654
Whab: wowrer Buresuyes lgs. so,uk!cps



REPORT: ALC P: 160103 : 0614 REPORT ISSUED: 18/07/2014

ANNEX I: NOTES

I The sample shall comply with the requirements of BS EN 71-3:1995. The sample was tested to BS
EM 71-3:2013.

Date of test: 04/07/2014

An ICP mass spectrometer was used for the analyses. For results refer to Annex 1.

It was assumed that comporents of a similar type and colour were of identical chemical
compasition,

Textile test sample number |1 weighed less than 100mg. It was therefore tested with the fabric

substrates.

Description of test portion and addidonal informacicon (where applicable):
Gaolden curly pile fabric body {(Curly Bear)

Black thread nose and mouth

Represenmtive sample of black and white embroidered thread eyes
Peach plush fabric feet

Shiny whice fabric label with black print

White woven fabric Intelex label with blue and grey embroidery
Pale grey mid pile fabric body (Hedgehog)

Cream mid pile fabric stomach

9 Pale cream plush fabric face, ears feet

10 Black plush fabric nose

11 Craam embroidered thread mouth

12 Shiny black mid pile fabric body [Badger)

13 Bright white mid pile fabric body

14 Dark grey mid pile fabric on back of bedy

5 Safr dull black brushed fabric sars

& Beige mid pile fabric body (Beige Bear)

17 Beige plush fabric face, ears, feer

18 Fawn mid pile fabric body {Bunny)

19 Bright white plush fabric snout, ears, feet

20 Brown plush fabric nose

r| Dark orange mid pile fabric body {Fox)

12 Cream pile fabric with brown giraffe prine (Giraffe)
23 Dark brown plush fabric feet and horns

4 Dark eream plush fabric snout and ears

15 Dark brown embroidered thread mouth and nostrils
26 Bark brown mid pile fabric on end of il

7 Pink plush fabric ears (Cow)

8 Cream brushed fabric horns

19 Dark fawn pile fabric bady

30 Mid fawn plush fabric feet

il Bright white pile fabric body with grey print (Owl)
3l Clear plastic eyes

33 Green plush fabric shell {Turtle)

34 Golden plush fabric body

o e - T N

Fage T of 7

B ) Buraaw Vorilas Consumar Products Sanices LK Lid
Tak wdd [Df1925 B54360 « Fax: +44 (0]1528 861884
Weaks waww Buresuyadiles oo, ul'ops



BEUREALU

ReporT: ALCF: 180103 : 0614 REFORT ISSUED: 18072014

Date of test: |6/07/2014

The results for (combired) chromium detscted in component numbers 1, 3, 4, 5,6, 7,9, 11, 18,
19, 20 and 15 were above the imit for chromum VI [0.2mglkg) or fell within our uncertainty of
measurement, The components were analysed using an inshouse method (CPSD-AMN-550 -
Deteczion of Chromium ¥ by lon Chromatagraphy - IC-UVAES), The results were as follows :-

Component Fesult mg'kg
I Golden curly pike fabric body (Curly Bear) < 0,03
3 Representrive sample of black and white embroidered thread eyes <0.03
4 Peach plush fabric feet < (.03
5 Shiny white fabric label with black print <0.03
[ WWhite woven fabric Intelex abel with blue and grey embrowdery <003
7 Pale grey mid pile fabric body (Hedgehog) <003
g Pale cream plush fabric face, ears feet <03
I Cream embroidered thread maouth <003
|8 Fawn mid pile fabric bady (Bunny) < (.03
|9 Bright whice plush fabric snout, ears, feet < 003
0 Brown plush fabric nose < 0.03
5 Dark brown embroidered thread mouth and nostrils < 003

Chromium VI limiz = 02mgkg

Conclusion

It can be seen fram the attached resuls that the components ested had excractable mezal
eontents below the limits specified. The sample therefore complies with the requirements of BS
EN 71-3:2013,

When the heamble medium consists of plant materals, it shall not contain additives, toxic
substances, pesticides or other contaminants that can affect human health. This was not evaluated,
The sample shall not contain any metal compoanents. Mo metal components were prasenc

2  The samples were examined before testing and no defects were noted.

Testing was conducted with a 1000 W domestic microwave oven. This oven had not been
evaluated by ourselves for compliance with BS EN 60335-2-15: 1997,

Paged of 7

Bureay Verlss Consumer Producks Services UK Lid
Tusk 4 (011825 854360 » Fax: +44 (01825 851654
Wesh! werw Buregueariias co ukichs
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REPORT: ALCP ;160103 :0614 REPORT ISSUED:  18/07/2014

ANNEX Il : TECHNICAL DATA
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SAMPLE Cozy Plush
DESCRIPTION Owl - CP-OW-2

Hedgehog - CP-HED-2

Turtle - CP-TUR-|

Cow - CP-COW-3
Curly Bear - CP-BEA-4
Beige Bear - CP-BEA.5
Fox - CP-FOX-I
Giraffe - CP-GIR-1
Bunny - CP-BUN-3
Badger - CP-BAD-|

FIGURE 1
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